
910 Calle Negocio 
2nd Floor 

San Clemente, California 
www.san-clemente.org 

AGENDA REPORT 
CITY OF SAN CLEMENTE 

CITY COUNCIL MEETING 

CITY OF SAN CLEMENTE  

Meeting Date: September 14, 2023 Agenda Item: 7N 

Department: Public Works 
Prepared By Shawn Ryan, Senior Civil Engineer 

Subject: 
CONSIDERATION OF A RESOLUTION AWARDING A PROFESSIONAL CONSULTANT 
SERVICES AGREEMENT TO PACIFIC ADVANCED CIVIL ENGINEERING INC. FOR 
ENGINEERING CONSULTING SERVICES FOR THE HEADWORKS GRIT CYCLONE 
REPLACEMENT PROJECT, CIP PROJECT NO. 13202; AND AUTHORIZING THE CITY 
MANAGER TO EXECUTE THE AGREEMENT 

Fiscal Impact: 
Yes. The proposed agreement in an amount not to exceed $151,665 is within the approved 
[...]
1.   IBIS Group CFD

ORGANIZATION CHART
rmurphy@pacewater.com
Cell: (714) 376-6943

35

T 



PR
O

JE
C

T 
O

RG
A

N
IZ

A
TIO

N
 A

N
D

 S
TA

FF
IN

G
  /

/ 
 1

3

TE
AM

 M
EM

B
ER

   
   

   
   

 H
OU

RS
 A

ND
 A

VA
IL

AB
IL

IT
Y

Al
l p

ro
po

se
d 

te
am

 m
em

be
rs

 w
ill

 b
e 

av
ai

la
bl

e 
fo

r t
he

 d
ur

at
io

n 
of

 th
e 

pr
oj

ec
t. 

Th
e 

fo
llo

w
in

g 
is 

an
 e

st
im

at
ed

 a
va

ila
bi

lit
y 

of
 e

ac
h 

te
am

 m
em

be
rs

 b
as

ed
 o

n 
a 

pr
oj

ec
te

d 
pr

oj
ec

t s
ta

rt
 d

at
e 

of
 S

ep
te

m
be

r 1
, 2

02
3.

 A
dd

iti
on

al
ly,

 P
AC

E 
ha

s a
 te

am
 o

f 4
0+

 m
em

be
rs

 w
ith

 

w
as

te
w

at
er

 e
ng

in
ee

rin
g 

sp
ec

ia
liz

at
io

n 
th

at
 ca

n 
be

 d
ra

w
n 

up
on

 to
 su

pp
or

t t
he

 p
ro

je
ct

, a
s n

ee
de

d.

TA
SK

D
ES

CR
IP

TI
O

N
 O

F 
W

O
R

K
P

R
IN

CI
PA

L
SR

. P
R

O
JE

CT
  

M
A

N
A

G
ER

SR
. C

O
N

SU
LT

IN
G

 
EN

G
IN

EE
R

ST
R

U
CT

U
R

A
L 

EN
G

IN
EE

R
EL

EC
TR

IC
A

L 
 

EN
G

IN
EE

R
SR

. P
R

O
JE

CT
  

EN
G

IN
EE

R
P

R
O

JE
CT

  
EN

G
IN

EE
R

SR
. C

A
D

  
D

ES
IG

N
ER

P
R

O
JE

CT
  

CO
O

R
D

IN
AT

O
R

M
A

N
-P

O
W

ER
  

H
O

U
R

S 
TO

TA
L

0.
0

Pr
oj

ec
t M

an
ag

em
en

t &
 M

ee
tin

gs

0.
1

Re
im

bu
rs

ab
le

 E
xp

en
se

s (
In

cl
ud

ed
 in

 Ta
sk

 F
ee

s B
el

ow
)

N
/A

0.
2

Pr
oj

ec
t M

an
ag

em
en

t, 
Bi

lli
ng

, a
nd

 In
vo

ic
in

g
16

6
22

0.
3

M
ee

tin
gs

 a
nd

 D
at

a 
Ga

th
er

in
g

1
7

7
4

2
21

1.
0

Pr
el

im
in

ar
y D

es
ig

n

1.
1

Pr
oc

es
s A

ss
es

sm
en

t a
nd

 P
re

lim
in

ar
y 

D
es

ig
n 

Re
po

rt
2

20
36

2
36

50
36

4
18

6

2.
0

De
sig

n P
la

ns
 an

d S
pe

cifi
ca

tio
ns

2.
1

60
%

 D
es

ig
n 

Pl
an

s a
nd

 S
pe

ci
fic

at
io

ns
4

8
8

24
50

60
2

15
6

2.
2

90
%

 B
id

 D
oc

um
en

ts
1

12
32

12
26

50
1

13
4

2.
3

Fi
na

l B
id

 D
oc

um
en

ts
8

6
8

12
24

1
59

3.
0

Co
ns

tru
ct

io
n S

up
po

rt 
Se

rv
ice

s

3.
1

Pr
e-

Bi
d 

Su
pp

or
t

8
0.

5
8

12
2

30
.5

3.
2

Co
ns

tr
uc

tio
n 

M
ee

tin
gs

 a
nd

 S
ta

rt
-U

p 
Co

m
m

is
si

on
in

g 
Su

pp
or

t
20

20
20

60

3.
3

Co
ns

tr
uc

tio
n 

Su
bm

itt
al

 R
ev

ie
w

 a
nd

 R
FI

s
11

.5
5

11
.5

34
62

3.
4

Re
co

rd
 D

ra
w

in
gs

1
1

2
16

16
1

37

4.
0

Pr
oj

ec
t D

el
ive

ra
bl

es

Ro
be

rt 
M

ur
ph

y, 
PE

 –
 35

%
Ja

m
es

 M
at

th
ew

s, 
PE

 –
 25

%
Th

om
as

 M
ih

ar
a,

 PE
 –

 35
%

Ky
le

 Sm
ith

 –
 40

%

Th
om

as
 G

ut
ier

re
z –

 40
%

Ju
er

ge
n N

ick
 –

 35
%

St
ev

e  
Sa

un
de

rs 
– 

25
%

C
16

8 
 /

/ 
 C

ITY
 O

F 
SA

N
 C

LE
M

EN
TE

 H
EA

DW
O

RK
S 

G
RI

T C
YC

LO
N

E 
RE

PL
A

C
EM

EN
T P

RO
JE

C
T  

| 
 P

RO
JE

C
T N

O
.1

32
02

36

11 I I 
11 I I 
11 I I 
11 I I 
11 I I 
11 I I 

I 11 I I 
I 11 I I 
I 11 I I 
I 11 I I 

I I II I I 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  14

ROBERT MURPHY, PE
SR. PROJECT MANAGER

Robert Murphy has Civil Engineering experience spanning back to 2006. His experience includes 
design of wastewater treatment plants, sewer / stormwater / potable / reclaimed pump stations, 
water treatment and storage design. Mr. Murphy has served as the resident engineer for the 
construction of several wastewater treatment facilities, water distribution, sewer collection, and 
pump station projects. He has developed several performance-based equipment specifications 
for process equipment selection prior to design, and created operation and maintenance manuals 
for several water and wastewater conveyance and treatment systems and facilities. Mr. Murphy 
is adept in coordinating project plans, specifications, and reports with multiple consultants to 
obtain an efficient buildable and operable system. He has been involved in over 30 WWTP 
projects, eight of which have been projects for the City of San Clemente alone, ensuring deep 
understanding of WWTP operations, challenges and City project delivery standards.

San Clemente Wastewater Treatment Plant Upgrades – San Clemente, CA
Mr. Murphy was the Project Engineer and coordinator of the engineering design for several plant 
improvement projects on the City of San Clemente’s 7.2 MGD facility in response to aging 
equipment and operational challenges. For the blower replacement project, Mr. Murphy 
performed preliminary design, equipment selection, final design and integration for the plant 
aeration blower upgrades, replace aging infrastructure in both the cake handling and sludge 
dewatering process areas, sludge thickening process upgrades, emergency generator 
replacement, as well as other smaller improvement projects. 
Mountain House Water Reclamation Facility Expansion Phase III – Mountain House, CA
Mr. Murphy served as the Project Manager for the Phase III expansion from 3.0 MGD to 5.4 MGD 
average dry weather flow and peak hour wet weather flow of 16.7 MGD. The expansion includes 
a new headworks consisting of two cast-in-place concrete flow channels to house 6 mm and 2 
mm center flow band screens and grit vortex chambers installed in between the two screening 
systems. The grit removal system consists of a continuously operated vortex style chamber 
consisting of a larger diameter upper separation chamber and lower collections sump.
Tuolumne Utilities District Sonora Regional Wastewater Treatment Plant – Sonora, CA
Mr. Murphy served as the Project Manager for the upgrade design of the 2.6 MGD Average Daily 
Flows (ADF) Sonora Regional Wastewater Treatment Plant (SRWWTP) to address the facility’s 
declining effluent performance. To improve the facility’s functionally and performance, PACE 
performed design upgrades to increase the capacity to 5.0 MGD of Max Day Flows (MDF) and 
10.0 MGD Peak Hour Flows (PHF) treated by a new headworks, primary screening and grit 
removal, new dual-train extended aeration activated sludge (EAAS) basins, new secondary 
clarifiers, new chlorine disinfection system, new effluent disk cloth filters and a new sludge 
dewatering facility. The grit removal system consists of a continuously operated vortex style 
chamber, consisting of a larger diameter upper separation chamber and lower collections sump.
Lathrop Advanced Water Treatment and Recycling Facility Expansion – Lathrop, CA
As Sr. Project Engineer, Mr. Murphy led design and plan preparation for the expansion of the 
Lathrop Consolidated Treatment Facility, an MBR wastewater treatment facility, for the City of 
Lathrop, California. The Phase 2 expansion took the capacity from 1.0 MGD to 2.5 MGD, and the 
Phase 3 capacity currently under design will bring the facility to 4.0 MGD, with several major 
provisions designed as part of Phase 3 to support the ultimate buildout capacity of 6.0 MGD. The 
headworks that was installed during the Phase 2 expansion consists of a custom 316 stainless 
steel platform structure housing two parallel flow trains. Each train is equipped with a 6mm fine 
rotary drum screen and a 2 mm ultra-fine fine rotary drum screen separated by a vortex grit 
removal system followed by a grit classifier with cyclone separator. The vortex grit removal
system between the fine and ultra-fine screens consists of a grit chamber with and upper diameter 
of 8 feet, and a sloping floor narrows the chamber down to 3 feet to the below grit collection sump.

C168 // CITY OF SAN CLEMENTE HEADWORKS GRIT

EDUCATION
B.S. / Civil Engineering

California State University, 
Long Beach

2007

YEARS OF EXPERIENCE
17+ Years

Joined PACE in 2006

REGISTRATIONS
Professional Engineer

2014 / C83207

AFFILIATIONS
Water Environment Federation (WEF)

American Society of Civil Engineers 
(ASCE)

PUBLICATIONS
Peterson, J.D., Murphy, R.R., Jin, Y., 

Wang, L., Nessl, M.B., Ikehata, K. 
(2011) Health effects associated with 

wastewater treatment, reuse, and 
disposal. Water Environment Research 

83:10, 1853-1875.    

37

· ································ RELATED EXPERIENCE ························ ·········· 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  15

ROBERT MURPHY, PE
SR. PROJECT MANAGER

Show Low Wastewater Treatment Plant Upgrades –Show Low, AZ
Mr. Murphy was the Sr. Project Engineer and coordinated the engineering design for a complete WWTP overhaul design project for the 
City’s existingaerated lagoon WWTP. The existing WWTP process did not have the capabilities to meet stringent effluent requirements, 
especially for ammonia.PACE’s design modified the existing aerated lagoon configuration to utilize a new headworks in combination with 
an extended aeration (Biolac) activated sludge treatment process, providing screening through a 6mm fine drum screen and grit removal 
through an aerated grit chamber and conveyor.
Winslow Wastewater Treatment Plant Renovations –Winslow, AZ
Mr. Murphy served as the Project Engineer for the Winslow WWTPevaluation andrenovation project and provided process, mechanical, 
and civil design. The plant was plagued by operational issues, making the effective treatment capacity roughly half of its design capacity 
of 2.2 MGD. In order to reduce operational issues, PACE installed a new combined headworks system consisting of a 6.8 MGD rated, 
6mm drum screen with an attached aerated grit chamber and conveyor.  The grit removal system consists of an aerated grit chamber 
installed directly after the drum screen.
Burbank WRP Aeration and Headworks Rehabilitation Projects –Burbank, CA
Mr. Murphy served as the Engineer of Record for both the Burbank WRP Aeration and Headworks Rehabiliation Projects. PACE was 
contracted to provide design services for the replacement of the WRPs existing aeration and headworks systems under two separate plan 
contracts.  Upgrades for the aeration project included installation of new high-speed turbo blowers to replace the older multi-stage 
centrifugal blowers. Upgrades to the headworks system included replacing the aging and cumbersome single-rake and grinder system 
with new multi-rake bar screens and washer/compactors. Both projects also included integration and controls for the new systems, as well 
as development of a comprehensive sequencing/construction phasing plan to allow for the operating plant to remain online during 
construction improvements.
Adelanto Wastewater Treatment Plant Upgrades –Adelanto, CA
Mr. Murphy was the Project Engineer for the City of Adelanto WWTP Improvement Plan and provided process, mechanical, and civil 
design. The WWTP receives an average flow of 1.8 MGD, of which only 0.5 MGD can be treated with the existing plant in its current state. 
PACE provided engineering design and consulting services to construct new infrastructure and rehabilitate existing systems to not only 
regain the original plant capacity, but to increase the rated capacity to 4.0 MGD. New infrastructure included new screening and washing 
systems in the headworks, all new aerationand blower equipment in the existing secondary basins, two new 70’ diameter circular clarifiers, 
an RAS/WAS pump station and new internal recycle pumping on the biological process. Modifications were made to the existing effluent 
filters and chlorine contact basin to produce full Title 22 compliant recycled water as well as improvements to the solids handling to improve 
dewatering performance and reduce cake volumes. 
Tartesso Water Reclamation Facility –Buckeye, AZ
PACE provided engineering design and construction services for the Phase I Tartesso Water Reclamation Facility (WRF) in the Tartesso 
Development in Buckeye, Arizona. Mr. Murphy served as the Design Engineer for the design of the 1.2 MGD WRF,whichincludes a
sequencing batch reactorthattreats wastewater to Arizona Department of Environmental Quality levels of A+ effluent. The facility includes 
a 14,000 CFM odor control unit whichincludesa three-stagechemical scrubber, using both caustic / sodium hydroxide and bleach / 
sodium hypochlorite additions for treatment of odorous compounds.The chemical tanks usecross-linked polyethylene (XLPE) chemical 
tanks, consisting of one 1,000-gallon caustic tank and one 1,500-gallon bleach tank. PACE provided sizing and design of the tanks, 
process piping and vents, instruments, spill containment area, and safety features, including the anchorage design to accountfor wind 
and seismic activity. 
Santa Paula MBR Water Recycling Facility –Santa Paula, CA
Mr. Murphy served as both the Design Engineer and as the assistant Resident Project Representative for the new Santa Paula Water 
Recycling Facility (WRF). The existing wastewater treatment plant had reached the end of its service life and was no longer in compliance 
with current regulatory requirements. The City replaced the existing facility with a new WRF and percolation basin effluent disposal system. 
Mr. Murphy assisted on design of the civil, grading, mechanical, and utility plans, as well as construction administration for the duration of 
the project. The WRF is designed as a Membrane Bio Reactor (MBR) with an initial capacity of 3.4 MGD and readily expandable to 4.2 
MGD to meet wastewater flow projections for the year 2025. Also included in the new WRF design were three percolation basins with a 
combined surface area of about 15 acres located to the west of the WRF site. The Santa Paula WRF is the largest Koch MBR facility in 
the United States, and is also the first DBOF municipal WRF in California.As part of the design process, an operator-engineer forum was 
used to develop plans and the equipment layout. This included customizing sludge thickening equipment to allow for an overallease in 
sampling and operations. High speed turbo blowers and new high efficiencyaeration diffusers

38

., 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  16

JAMES A. MATTHEWS, PE
PRINCIPAL / QA/QC

James Matthews is highly regarded in the water, wastewater, recycled water, and stormwater 
industries for his tremendous wealth of practical knowledge and ability to use old and new 
technologies, hands-on experience, and research to produce value for his clients and their 
projects. Mr. Matthews has created designs for a multitude of award-winning projects, saving 
capital and operation costs, reducing construction schedules, and minimizing operation and 
maintenance needs on reservoirs, pump stations, and water & wastewater treatment facilities, 
by implementing creative ideas and concepts. 
As both a licensed engineer and wastewater treatment operator, Mr. Matthews is a technical 
expert in infrastructure engineering design, construction, and operations. He has particular 
experience reviewing, troubleshooting, and renovation on over 250 projects in the US, Canada, 
and Central America. 

However, his expertise is not limited to just water resources; having a wealth of knowledge in 
electrical, controls, and instrumentation. He has personally fabricated, programmed, and 
installed a multitude of custom control systems, which included PLC/PAC programming, radio 
telemetry, and Supervisory Control and Data Acquisition (SCADA) systems for numerous water, 
wastewater and co-generation projects.

City of San Clemente Water Reclamation Facility Process Efficiency Upgrade Projects –
San Clemente, CA
PACE provided consulting, design, construction administration, and controls and integration 
services for the City of San Clemente on several process efficiency upgrade projects for their 
7.2 MGD WRF. With goals of gaining efficiency and cutting back on power uses and associated 
operational costs for the WRF, the City looked to upgrade several aspects of their facility. Mr. 
Matthews served as the Principal / QA/QC to provide the BNR process assessment, provide 
aeration blower upgrades, replace aging infrastructure in both the cake handling and sludge 
dewatering process areas, provided sludge thickening process upgrades, and oversaw the 
emergency generator replacement, as well as other smaller improvement projects. 
Mountain House Water Reclamation Facility Phase II & Phase III Expansions – Tracy, CA
Mr. Matthews served as the QA / QC and Instrumentation and Controls specialist for the Phase 
III expansion/replacement of a 3.0 MGD treatment facility for the Mountain House Community 
Services District. Phase III included the design of a 5.4 MGD Tertiary Water Recycling Facility 
capable of meeting Title 22 – 2.2 Unrestricted Reuse effluent requirements & NPDES permit 
requirements for discharge to the Sacramento Delta at Old River. The Phase III expansion 
includes new headworks consisting of two cast-in-place concrete flow channels housing 6 mm 
and 2 mm center flow band screens and grit vortex chambers installed in between the two 
screening systems. The grit removal system consists of a continuously operated vortex style 
chamber consisting of a larger diameter upper separation chamber and lower collections sump.
Tuolumne Utilities District Sonora Regional Wastewater Treatment Plant – Sonora, CA
Mr. Matthews served as the Principal / QA/QC of the 2.6 MGD Average Daily Flows (ADF) 
Sonora Regional Wastewater Treatment Plant (SRWWTP), leading concepts to address the 
facility’s declining effluent performance. To improve the facility’s functionally and performance, 
PACE performed design upgrades to increase the capacity to 5.0 MGD of Max Day Flows (MDF) 
and 10.0 MGD Peak Hour Flows (PHF) treated by a new headworks, primary screening and grit 
removal, new dual-train extended aeration activated sludge (EAAS) basins, new secondary 
clarifiers, new chlorine disinfection system, new effluent disk cloth filters and a new sludge 
dewatering facility. The grit removal system consists of a continuously operated vortex style 
chamber, consisting of a larger diameter upper separation chamber and lower collections sump.

EDUCATION
B.S. Civil Engineering

San Diego State University / 1994
YEARS OF EXPERIENCE

31 Years
Joined PACE in 1994

Prior - 2 years with City of San Diego
Water Production Engineering Division

REGISTRATIONS
Professional Engineer / AZ

1999 / 34090
Professional Engineer / CA

1997 / C57446
Professional Engineer / CO

2018 / 0054243
Professional Engineer / FL

2009 / 69722
Professional Engineer / HI

2009 / 13718
Professional Engineer / ID

2004 / 11229
Professional Engineer / NM

2004 / 16491
Professional Engineer / TX 

2018 / 132370
Professional Engineer / UT

2020 / 11893246-2202
Professional Engineer / VA

2005 / 040716
NCEES 18-931-54

Wastewater Treatment Operator
Certification: 1997 / WW023812

AFFILIATIONS
merican Water Works Association (AWWA)

Water Environment Federation (WEF)
PUBLICATIONS

EPA’s Small Flows Quarterly: 
“Hybrid Sequencing Batch Reactors”

Santa Margarita Water District: “Advanced 
Processes for Water Reuse” 

City of Lathrop: Title 22 Recycled Water 
Training Program

39

•·························· .. ·· RELATED EXPERIENCE ................................. . 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  17

JAMES A. MATTHEWS, PE
PRINCIPAL / QA/QC

City of Lathrop Advanced WaterTreatment and Recycling Facility Expansion –Lathrop,CA
As QA/QC Principal, Mr. Matthews provided design guidance and quality assurance oversight for the design of the Lathrop Consolidated 
Treatment Facility, an MBR wastewater treatment facility. Prior to the first expansion, the facility’s capacity was 1.0 MGD. The Phase 2 
expansion took the capacity to 2.5 MGD, and the Phase 3 capacity currently under design will bringthe facility to 4.0 MGD, with an ultimate 
buildout capacity of 6.0 MGD. The headworks that was installed during the Phase 2 expansion consists of a custom 316 stainless steel 
platform structure housing two parallel flow trains. Each train is equipped witha 6mm fine rotary drum screen and a 2 mm ultra-fine fine 
rotary drum screen separated by a vortex grit removal system followed by a grit classifier with cyclone separator. The vortexgrit removal 
system between the fine and ultra-fine screens consists of a grit chamber with and upper diameter of 8 feet, and asloping floor narrows 
the chamber down to 3 feet to the below grit collection sump.
Burbank WRPHeadworks Screening Upgrades –Burbank, CA
Mr. Matthews served as the Princpal for the Burbank WRP headworks screening upgrades, whichwere based on providing a higher 
degree of screening solids capture, and automated washing, conveying/compacting, and removal systems for the facility. PACE assisted 
with equipment selection and evaluation, and provided design plans and specifications for installation of the new equipment, as well as 
services during construction, and provided integration and controls services for the new screening system. The new system includes two 
new identical 10mm bar racks installed within the existing screening structure channels. Each screening channel and new bar rack is 
outfitted with a new automated mechanical multi-rake bar screen scraper and washer compactor and conveyor system for conveyance 
and removal of captured screenings to a new screenings storage and disposal area. The headworks improvements also include 
modifications and complete replacement of the existing headworks equipment electrical and control systems and infrastructure.
Show Low Wastewater Treatment Plant Evaluation and Expansion –Show Low, AZ
Mr. Matthews served as the Principal / QA/QCPACE for theevaluation, design and assistanceofimplementing the most appropriate 
and cost-effectivesolutions to upgrade and expand the City’s existing aerated lagoon WWTP.The existing WWTP process did not have 
the capabilities to meet stringent effluent requirements, especially for ammonia.  PACE’s design modified the existing aerated lagoon 
configuration to utilize a new headworks in combination with an extended aeration (Biolac) activated sludge treatment process. The new
headworks system provides screening through a 6mm fine drum screen and grit removal through an aerated grit chamber and conveyor. 
The grit removal system consists of an aerated grit chamber installed directly after the drum screen. 
Winslow Wastewater Treatment Plant Evaluation and Upgrades –Winslow, AZ 
Mr. Matthews served as the Principal / QA/QCfor an evaluation of the deficiencies of the City of Winslow’s WWTP, which was struggling 
to meet water quality permit requirements. The plant was plagued by operational issues, making the effective treatment capacity roughly 
half of its design capacity of 2.2 MGD. Through the preparation of a Process, Efficiency, and Alternative Analysis Evaluation, several 
major process deficiencies were identified, as well as proposed improvements for each that preserved as much of the existing facility 
that was practical. The improvements installed a new combined headworks system consisting of a 6.8 MGD rated, 6mm drum screen 
with an attached aerated grit chamber and conveyor. The grit removal system consists of an aerated grit chamber installed directly after 
the drum screen.
City of Santa Paula Advanced Water Treatment and Recycling Facility –Santa Paula, CA
The Santa Paula Advanced Water Treatment and Recycling Facility features all-enclosed treatment withacommon-wall design and 
creative redundancy features. The 4.2 MGD MBR treatment facility ensures a neighbor-friendly facility and thetreated effluent meets 
California’s stringent Title 22 effluent requirements with 0.2 NTU turbidity allowing groundwater recharge.Mr. Matthews served as the 
Project Manager for the design of this facilitywhichincludes a 17 MGD influent lift station, twin progressive coarse-grit-fine screening 
headworks, two-stage surge attenuation basins, three activated sludge -biological nutrient removal trains totaling 11.4 MGD of capacity, 
six hollow-fiber membrane separation trains and an NWRI compliant UV disinfection system to meet California Title 22 Reuse Water 
Standards. Effluent from the facility is discharged to percolation basins adjacent to the plant to be returned to the Santa Clara River Basin. 
Waste sludge is pre-thickened and processed to EPA Class B reuse standards on-site with a 3-stage aerobic digestion process followed 
by a screwpress for dewatering. The facility also features high-speed, single-stage turbine blower units and ultra-fine bubble aeration, 
which reduced the overall energy consumption of the facility by 15 to 20%. Additionally, the use of screw presses rather thancentrifuges 
for dewatering further reduce power demand at the plant.

40

., 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  18

THOMAS MIHARA, PE
SR. PROJECT ENGINEER

Mr. Mihara has focused experience in Civil and Environmental Engineering specifically for water 
and wastewater dating back to 2014. With a bachelor’s degree emphasis in water resources and 
environmental engineering, Mr. Mihara successfully performed engineering design services on 
several water and wastewater and rehabilitation projects and has hands-on experience with
implementing and constructing designs. Mr Mihara also has a NASSCO certification for pipeline 
and manhole inspections. 

Mountain House Water Recycling Facility Expansion Phase III – Tracy, CA
Mr. Mihara is serving as Sr. Project Engineer for the Phase III 5.4 MGD average dry weather 
flow expansion for the Mountain House Community Services District. The Phase III expansion 
converts the secondary treatment process to a membrane bio-reactor treatment process to meet 
the existing waste discharge requirements and also comply with California Title 22 Recycled 
Water Requirements for unrestricted reuse. The expansion includes a new headworks 
consisting of two cast-in-place concrete flow channels to house 6 mm and 2 mm center flow 
band screens and grit vortex chambers installed in between the two screening systems. The grit 
removal system consists of a continuously operated vortex style chamber consisting of a larger 
diameter upper separation chamber and lower collections sump.
City of Lathrop Advanced Water Treatment and Recycling Facility Expansion – City of 
Lathrop, CA
Serving as the Project Engineer, Mr. Mihara provided services during construction for the Phase 
2 expansion of the Lathrop Consolidated Treatment Facility, an MBR wastewater treatment 
facility that PACE designed for the City of Lathrop, California. The Phase 2 expansion took the 
capacity from 1.0 MGD to 2.5 MGD, and the Phase 3 capacity currently under design by PACE
will bring the facility to 4.0 MGD, with an ultimate buildout capacity of 6.0 MGD. The headworks 
that was installed during the Phase 2 expansion consists of a custom 316 stainless steel platform 
structure housing two parallel flow trains. Each train is equipped with a 6mm fine rotary drum 
screen and a 2 mm ultra-fine fine rotary drum screen separated by a vortex grit removal system 
followed by a grit classifier with cyclone separator. The vortex grit removal system between the 
fine and ultra-fine screens consists of a grit chamber with and upper diameter of 8 feet, and a
sloping floor narrows the chamber down to 3 feet to the below grit collection sump.
Burbank WRP Headworks Rehabilitation Project – Burbank, CA
Mr. Mihara served as the Design Engineer for the Burbank WRP Headwork’s Rehabilitation 
Project in which PACE provided design services for the rehabilitation of the existing headwork’s 
system. Upgrades for the project included new multi-rake bar screens, washer/compactors, a 
new recycled water wash system, improvements to the existing headwork’s infrastructure, and 
integration and controls for the design. The new design provided the plant with full redundancy 
and while the new screen reduced the load sent to the primary clarifiers.
Las Virgenes Municipal Water District Tapia Water Reclamation Facility Headworks 
Rehabilitation Project – Calabasas, CA
PACE was retained by the Las Virgenes Municipal Water District to provide engineering design 
and design support for the removal and rehabilitation of components within the facility’s 
headworks. Mr. Mihara served as the Project Engineer for the replacement of the Fiberglass 
Reinforced Plastic (FRP) cover system over the existing headworks flow channels, and 
replacement of the process air piping within the headworks that have reached the end of their 
service life. 

EDUCATION
B.S. Civil Engineering

California State University of Fullerton / 
2016

YEARS OF EXPERIENCE
9 Years

Joined PACE in 2016
With others over 2 years

REGISTRATIONS
Professional Engineer / CA

2021 / C 92319

NASSCO Certification for Pipeline and 
Manhole Inspections

2019 / U-1219-70308002

41

······ .. ····· ... ···· .. .. ·· .... · RELATED EXPERIENCE ····························· ··· 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  19

THOMAS MIHARA, PE
SR. PROJECTENGINEER

San Clemente WRF Sludge Dewatering and Cake Handling Process Upgrades–San Clemente, CA
The City hired PACE for a complete overhaul of the sludge dewatering and cake handling process. This included removal of outdated belt 
filter presses and design upgrades to modern sludge dewatering/decanting centrifuges, with energy savings and chemical polymer limiting 
features, along with a complete new automated dual-bay cake truck loading facility. The design increased solid production up to 25% cake 
solids overall and reduced total sludge volume for disposal by 45%. As the ProjectEngineer, Mr. Mihara helped develop the performance-
basedspecification equipment selection process toallowed for significant capital savings and a streamlined design approach while providing 
the City with a guarantee on performance of the system. As part of the sludge dewatering upgrades, PACE also provided controls integration 
services for the new equipment, which seamlessly unified the design aspects with the final controls and monitoring for the entire system.
San Clemente WRF Sludge Thickening Process Upgrades –San Clemente, CA
As the ProjectEngineer, Mr. Mihara completed the design of the sludge thickening process for the San Clemente WRF. This design and 
equipment selection also featured a performance-based pre-selection process to capture the best value and equipment for the City, while 
streamlining the design. This project is currently in construction and includes installation of two new modern two-meter-wide gravity belt 
thickeners, each capable of handling inlet waste activated sludge at a concentration of 0.33% and feed of up to 340 gpm, and provides 
sludge thickening up to 8%. The design also includes an overhaul of the existing polymer system for the old thickeners, and integration 
into the existing PLC and SCADA platform.  
San Clemente WRF Emergency Generator Replacement –San Clemente, CA
Mr. Mihara served as the ProjectEngineer for the replacement of the backup power generator at the San Clemente Water Reclamation 
Plant and improve reliability of the power source to critical treatment equipment under emergency conditions. A preliminary investigation 
was performed to test &evaluate the existing Automatic Transfer Switch (ATS) to assess the condition, reliability, andcompatibility with 
the proposed new generation system. Following the assessment and discussions with the City on future equipment planned to be installed 
at the plant, PACE recommended the installation of a new 1,000-kW generator unit to meet existing and future demands. The 1,000-kW
unit provided the necessary capacity to operate the existing facility, under normal operating conditions, without the need toload-shed for 
critical process areas. Automatic load-shedding control of non-critical processes were programmed using the plant’s existing PLC and 
SCADA systems allowing the generator running load to stay below the 1,000-kWrating of the newly installedsystem.
Burbank WRP Raw Influent Pump Replacement–Burbank, CA
The City of Burbank sought to install new raw influent pumps designed and installed at the Wastewater Reclamation Plant (WRP)to increase 
the pump station capacity, provide better influent flow control, and more reliable pumping for the feed to the downstream treatment processes. 
Mr. Mihara served as the Design Engineer to conduct a technical evaluation from an efficiency, process, mechanical, structural, electrical and 
integration and controls perspective, and developed a Basis of Design Report (BODR). The BODR was used to provide pump replacement 
recommendations and the necessary design modification plans/details for the new dry pit submersible-type pump installations. PACE also 
assisted the City and operators, in collaboration with the manufacturer, to select the specific components and materials for the new pumps to 
best suit their intended application.
Las Virgenes MWDTapia Water Reclamation Facility Raw Sludge Re-Circulation Pump Upgrades –Calabasas, CA
The Rancho Las VirgenesComposting Facility receives raw sludge from the Tapia Water Reclamation Facility where it stores, digests, 
dewaters, and composts into Class A Biosolids for beneficial reuse. The facility’s raw sludge wet well needs to be constantlymixed in order 
to maintain solids suspension to avoid clogging.The pump used in the original design had failed, and the District retained PACE to evaluate 
the mixing requirement and to select a new pump for the process.Mr. Mihara served as the Design Engineer by assisting inthe evaluation, 
design, and field construction services for this project, which involved detailed investigation into the existing raw sludge wet well structure and 
the existing piping for inflow, withdrawal, and recirculation.PACE evaluated the hydraulic condition and the mixing requirement and was able 
to select the proper pump for the application.Following the evaluation, PACE provide design documents for the installation of a new 
recirculation pump, grinder, and piping modification to include mechanical, structural, electrical and controls.
Civita Water Reclamation Facility –San Diego, CA
Mr. Mihara was the Sr. Project Engineer for the CivitaWater Recycling Facility to be built in an underground parking structure located 
within the City of San Diego, California.  The facility was designed to produce Title 22 effluent for the purposes of producing recycled water 
through a compact membrane bio-reactor treatment process.  In addition, Mr. Mihara also designed and wrote the control description for 
the chlorine disinfection system which (upon approval of the proposed chlorine validation study) will allow for the plant to provide defected 
recycled water with lower chlorine doses.PACE also designed the influent pump station, which has a capacity of 0.3 MGD, and was 
designed to draw water from a new diversion structure located on the main sewer line approximately 70 ft from the WRF.  Due to the 
potential NPSH limitation on the suction, the pumps were selected to have self-priming capabilities.  

42

., 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  20

THOMAS (TOM) GUTIERREZ
SR. CAD DESIGNER

Thomas Gutierrez has more than 29 years of experience in design and preparation of 
mechanical plans, sections and details for engineered construction documents within the 
wastewater and water industry. He has in-depth knowledge of mechanical systems layout, 
mechanical assemblies, fittings, valving, pipe materials and ratings, site grading, drainage, and 
utility plan/profile design (pressure and gravity systems). Mr. Gutierrez also has in-depth 
experience with design of mechanical 3D models of wastewater treatment plants for construction 
drawings. His 3D design and modeling experience includes design and draft BIM-ready civil 3D 
pipe networks, surface models, grading and basic corridors for earthwork calculations and cross 
sections, process piping for complete plant layouts, and mechanical process equipment (i.e. 
blowers, pumps, etc.). Mr. Gutierrez is an advanced user of Autodesk AutoCAD, Civil 3D, and 
MEP. He has also has the responsibility of directing CAD staff and engineers to ensure project 
documents are accurate, professional and meet project goals. He is responsible for 
communicating with engineers and production staff to ensure all needs are met, this includes 
support, training and solving critical task obstacles.

Mountain House Water Reclamation Facility Expansion – Tracy, CA
Mr. Gutierrez was Production Manager for two phases of expansion of the WRF from 0.45 MGD 
WRF to 5.4 MGD WRF. Most recently, He served as Production Manager / Sr. CAD Designer 
for the Phase III expansion to 5.4 MGD featuring a process conversion to MBR and included
new headworks consisting of two cast-in-place concrete flow channels to house 6 mm and 2 
mm center flow band screens and grit vortex chambers installed in between the two screening 
systems. The grit removal system consists of a continuously operated vortex style chamber 
consisting of a larger diameter upper separation chamber and lower collections sump.
City of Lathrop Advanced Water Treatment and Recycling Facility Expansion – City of 
Lathrop, CA
Mr. Gutierrez prepared the design and construction documents for two phases of expansion of 
the Lathrop Consolidated Treatment Facility, an MBR wastewater treatment facility, for the City 
of Lathrop. Mr. Gutierrez led all CAD design and oversaw the team producing all design plans.
The Phase 2 expansion took the capacity from 1.0 MGD to 2.5 MGD, and the Phase 3 capacity 
currently under design will bring the facility to 4.0 MGD, with an ultimate buildout capacity of 6.0 
MGD. The facility expansion included headworks that were installed during the Phase 2 
expansion, which consisted of a custom 316 stainless steel platform structure housing two 
parallel flow trains. Each train is equipped with a 6mm fine rotary drum screen and a 2 mm ultra-
fine fine rotary drum screen separated by a vortex grit removal system followed by a grit classifier
with cyclone separator. The vortex grit removal system between the fine and ultra-fine screens 
consists of a grit chamber with and upper diameter of 8 feet, and a sloping floor narrows the 
chamber down to 3 feet to the below grit collection sump.
Show Low Wastewater Treatment Plant Evaluation and Expansion – Show Low, AZ
Mr. Gutierrez served as the Sr. CAD Designer for the design of the Show Low aerated lagoon 
WWTP upgrades.  PACE’s design modified the existing aerated lagoon configuration to utilize 
a new headworks in combination with an extended aeration (Biolac) activated sludge treatment 
process. The new headworks system provides screening through a 6mm fine drum screen and 
grit removal through an aerated grit chamber and conveyor. The grit removal system consists 
of an aerated grit chamber installed directly after the drum screen. 
Burbank WRP Aeration and Headworks Rehabilitation Projects – Burbank, CA
Mr. Gutierrez served as Sr. CAD Designer for both the Burbank WRP Aeration and Headworks
Rehabilitation Projects. Upgrades to the headworks system included replacing the aging and 
cumbersome single-rake and grinder system with new multi-rake bar screens and 
washer/compactors. Both projects also included integration and controls for the new systems, 
as well as development of a comprehensive sequencing/construction phasing plan to allow for 
the operating plant to remain online during construction improvements.

EDUCATION
A.A. / Applied Science, Computer 

Aided Drafting Technology
ITT Technical Institute, 

1994

YEARS OF EXPERIENCE
29+ years

Joined PACE in 2001
With others more than 7 years

43

·································· RELATED EXPERIENCE ·································· 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  21

THOMAS (TOM)GUTIERREZ
SR.CAD DESIGNER

City of San Clemente Water Reclamation Facility Blower Replacement–San Clemente, CA
PACE provided the engineering design for several plant improvement projects on the City ofSan Clemente’s 7.2 MGD facility in response 
to aging equipment and operational challenges. Mr. Gutierrez served asthe Sr. CAD Designer, and developed a 3D model, which allowed 
the City Staff and design team to visualize the completed installation, and quickly identify potential construction and operational conflicts.
The new blower system produced a 15% reduction inthe plant’s overall power use, reducing annual energy consumption by over 650,000 
kW/hrs per year and reducing demand charges by75 kW per month, netting $130K in annual energy savings.
City of Santa Paula Advanced Water Treatment and Recycling Facility –Santa Paula, CA
Mr. Gutierrez served as Sr. CAD Designer for the design of the Santa Paula Advanced Water Treatment and Reclamation Facilitywhich
features all-enclosed treatment with common-wall design and creative redundancy features. The design, permitting, and construction of 
this 4.2 MBR facility was completed in 18 months through a design-build-operate-finance (DBOF) delivery method where PACE served 
as the engineer-of-record. Mr. Gutierrez coordinated the CAD plan set of the civil, grading, mechanical, and utility plans for the duration 
of the project.The completed facility includes a 17 MGD influent lift station, twin progressive coarse-grit-fine screening headworks, two-
stage surge attenuation basins, three activated sludge -biological nutrient removal trains totaling, six hollow-fiber membrane separation 
trains, and a National Water Research Institute (NWRI) compliant UV disinfection system. The facility also features three 200 HP, five 100 
HP, and three 75 HP Aerzen air-bearing turboblower units and ultra-fine bubble aeration, which reduced the overall energy consumption 
by 15-20%.
City of Adelanto Treatment Plant Evaluation, Improvements and Capacity Expansion –Adelanto, CA
Mr. Gutierrez served as Sr. CAD Design for the design of the City’s WWTP upgrade. The WWTP was receivingan average flow of 1.8 
MGD, of which only 0.5 MGD was able to be treated prior to the upgrades. PACE evaluated the existing facility and recommendednew 
infrastructure and rehabilitation of the existing systems to not only regain the original plant capacity, but to increase the rated capacity to 
4.0 MGD. New plant infrastructure includes screening and washing systems in the headworks, three 200 HP Aerzen air-bearing turbo 
blowers andnew aeration equipment in the existing secondary basins, two new 70’ diameter circular clarifiers, a RAS/WAS pump station, 
and new internal recycle pumping on the biological process
Las Virgenes Municipal Water District Tapia Water Reclamation Facility Blower and Aeration Equipment Improvements–
Calabasas, CA
Mr. Gutierrez served as the Sr. CAD Designer for the Tapia WRF Process Air Improvements. The goal of the project was to improve the 
efficiency and reduce operational costs of the existing 12 MGD Tapia Water Reclamation Facility by implementing new blower and aeration 
equipment which improves energy and operational efficiency while reducing maintenance costs. Design elements included upgrades to 
the process air system including(3) new 400 HP, 480V Sulzer Magnetic Bearing Blowers; upgrades the aeration system includedthe 
installation of over 60 retrievable, OTT fine bubble aeration grids; and electrical gear conversion from 4160 medium voltage to 480 low 
voltage system.
CivitaWater Recycling MBR Facility –San Diego, CA
The Civita Water Recycling Facility is a 250,000 GPD MBR facility designed to provide Title 22 recycled water for use in the Civita 
Development. Mr. Gutierrez served as the Sr. CAD Designer for this unique design that incorporates the treatment facility within two levels 
of the underground parking structure levels of a 5-story residential/mixed use building to meet both the treatment and effluent storage 
needs for the community. The facility is split into two levels with the aeration/MBR blowers, UV disinfection, chlorine storage tanks, pumping 
and electrical equipment on the upper level and MBR tanks, aeration systemfeaturing two 60 HP Kaeser Rotery Lob blowers,and 500,000-
gallon effluent storage tank on the lower level. The treated water is applied to community parks, common landscape areas and cooling 
towers. The treated water is applied to community parks, common landscape areas and cooling towers. 
Chumash Water Reclamation Facility Expansion and Expansion –Santa Ynez, CA
Mr. Gutierrez led all CAD design and oversaw the team producing all design plans for the Chumash WFR MBR of 200,000 GPD. Mr. 
Gutierrez ensured QA/QC review for accuracy and ease of interpretation on all products.

44

., 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  22

JUERGEN T. NICK, MS, PE
SR. ELECTRICAL ENGINEER

Registered Professional Engineer-Electrical/Power with over 30 Years of experience in 
Electrical Facility and Control System Design. Extensive International Commissioning-, Project-
and Engineering Management Experience coordinating Civil, Mechanical, Structural and 
Electrical Design efforts. Experienced in Inverter Technologies, Switch Gear, Power 
Distribution and Control/SCADA System Design. Commissioning of Building Management 
Systems, Industrial and Ultrapure Water Treatment Facilities, Bulk Material Handling-, Power 
generating Systems within the Pharmaceutical, Semiconductor, Water & Wastewater and 
Mining & Metals Industry. Fluent in English and German, conversational in French and Spanish.

Mountain House Phase II – Mountain House, CA
Onsite EPC Project Manager in charge of managing the Prime Subcontractor Contractor 
(mechanical, electrical civil), Earth Work Contractor and Building Trades. Conducted weekly 
Progress Meetings with the Prime Subcontractor and monitored the Project Progress against 
the Schedule. Liaised with the end Client and kept the client updated on the Project Progress. 
Together with the EPC determined plans of action to bring the Project back on schedule. 
Managed Design Changes, Scope of Work and issued Change Orders to contractors.
Produced monthly reports summarizing the Project Progress. Negotiated Equipment 
Purchasing agreements for all mechanical and electrical equipment including Switch Gear and 
Emergency Backup Generators. Negotiated supply contracts for Earth Work Contractor and 
Building Trades. Assisted our company president in the negotiations of the Prime 
Subcontractor Contract. Reviewed submittals alongside Field Engineers. Managed Equipment 
Delivery Schedules and coordinated deliveries with the Subcontractors and Construction 
Progress. After completion of construction I managed the commissioning of the Mechanical, 
Electrical, Control and SCADA System followed by Performance testing of the Facility.
Tartesso I – Buckeye, AZ
Onsite EPC Project Manager in charge of managing the Mechanical, HVAC and Electrical 
Subcontractors. Juergen joined the project after civil construction had been completed and at 
the beginning of the Mechanical and electrical Installation. Liaised with the end Client and kept 
the client updated on the Project Progress. Together with the Field Engineers reviewed 
submittals. Managed Equipment Delivery Schedules and coordinated deliveries with the 
Subcontractors and Construction Progress. After completion of construction, Juergen managed 
the commissioning of the Mechanical, Electrical, Control and SCADA System followed by 
[...]
of the guaranteed energy consumption for 20 years.Based on the initial concept, Juergenapplied for a patent and was granted US Patent 
Nr. 8287733 for the inovative Design of the MBR System.After being awarded the Design/Build/Operate contract; hemanaged the Design 
Team consisting of Civil, Mechanical, Architectural, Structural and Electrical Design Engineers.Managed in-house the Electrical System, 
Control System and SCADA Design. The Electrical Design included Power Distribution and Emergency Power Generation.Liaised with 
the Utility Company and coordinated the Power tie in arrangements. Applied and receiveda $500,000 Grant for the "Energy Efficient 
Design" of the facility from the Utility Company.Negotiated Equipment Purchasing agreements for all mechanical and electrical equipment 
including Switch Gear and Emergency Backup Generators.Reviewed and approved the Electrical Contractors Submittals, managed the 
electrical contractor and answered RFI’s.Juergenmanaged the commissioning of the Mechanical, Electrical, Control and SCADA System 
followed by Performance testing of the Facility.

46

., 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  24
 

CV for Stephen Saunders 
 
 

Stephen Saunders 
69 Harbourview Lane 

Chamcook, NB  E5B 3G8 
Phone: 352 505 9788 

Fax: 352 505 9788 
Cell: 506 467 4617    

E-mail: ibisgroup@bellsouth.net 
 

  
Principal Consultant:  2004-present 
IbisGroup Inc. Chamcook, NB 
 

Ibis Group Inc. is a technical support company providing numerical fluid modeling and 
analysis services.  The bulk of the projects undertaken by Ibis Group are in the waste and 
potable water treatment industry.  In this field, an expertise with process elements that 
have fluid flow characteristics critical to system efficacy has been established.  Work 
with these elements includes reservoir hydraulic efficiency, lift station evaluation, 
headworks flow distribution, optimization and through-flow analysis of clarifier, anoxic 
zone, aeration basin and outfall contact tanks. 
 
In addition to water treatment, Ibis Group has expertise in free surface modeling projects 
including open channel flow and interaction of ocean waves with stationary and moving 
structures.  
 
Emphasis at Ibis Group is to provide anaysis and evaluation of designs that will aid 
clients in attaining predictable and economical life cycle costs for their installations. 

 
 

Consulting Engineer:  2002-2004 
ASE Technologies Inc.  Phoenix, AZ 
 

Combustor modeling: Optimized combustor designs for ultra low NOx and soot 
emissions. Design and modeling of atomized water injection system for test cell exhaust 
gas cooling.   
Scramjet modeling: Evaluated designs for optimal shock stability and center body 
placement.  
Stationary gas turbine generator: Airside and gas side flow modeling for heat 
exchanger in exhaust waste heat recuperator. 
Transonic Gap seal development:  Optimized transonic gap seals for gas turbine 
engines. 

 

47



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  25
 
 
Engineering and sales:  Provided hydraulic expertise for project proposals and bid 
submittals in the form of CFD models, with accompanying analyses and reports.   
 
Training:  Conducted technical training seminars throughout the U.S. for regional 
engineering and sales personnel. 

 
Project management:  Performed as project managing engineer to ensure successful 
completion of large or non-standard projects. 

 
 
Visiting R&D Engineer/CFD Specialist:  1996-1999 
ITT Flygt Headquarters:  Solna, Sweden 
 

CFD pilot program:  Explored developmental and commercial potentials for Flygt’s 
newly acquired Fluent license.  Validation of the CFD code against hard data was critical.  
Consequently, responsibilities included building and testing physical models in the Flygt 
lab plus collecting data from full scale applications in the field. 

 
 
Systems and Applications Engineer/Project Manager:  1993-1996 
ITT Flygt: Systems Engineering Department  Trumbull, CT 
 

Product support:  Interfaced with regional engineers, marketing/sales personnel and 
customers to provide the necessary technical and engineering support for mixers and 
slurry pumps. 

 
 
R&D Engineer:  1988-1993 
Textron Lycoming:  Aero/Performance Dept.  Stratford, CT 

 
Physical and numerical modeling:  Designed and supervised the operation of test rigs 
for inlet particle separation systems and IR suppressing exhaust gas mixers for gas 
turbine engines deployed in helicopter, fixed wing aircraft and battle tank applications.   
 
Development engineering:   Implemented pilot program to cut development and testing 
time of new engine parts.  

 
EDUCATION 

 
BS ENG:  University of New Brunswick, 1985, Mechanical Engineering 
 
GRADUATE EXCHANGE:  Eidgenösische Technische Hochshule Zürich, 1985-1986  
 
MSME:  Purdue University, 1988, Mechanical Engineering 

 
48



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  26

PUBLICATIONS 
 

 
CFD Modelling for Wastewater Treatment Processes - IWA Working Group on Computational 
Fluid Dynamics 
Scientific and Technical Report Series No. 30 2022, IWA publishing, ISBN: 9781780409023  
 
CFD for Wastewater Treatment: An Overview 
Water Science and Technology May 2016, wst2016249; DOI: 10.2166/wst.2016.249  
Good Modelling Practice in Applying Computational Fluid Dynamics for WWTP Modelling 
Water Science and Technology Mar 2016, 73 (5) 969-982; DOI: 10.2166/wst.2015.565  
 
A Protocol for the Use of CFD as a Supportive Tool for Wastewater Treatment Plant Modeling 
Water Science and Technology 2014 Nov, 70 (10) 1575-1584; DOI: 10.2166/wst.2014.425 
 
Pumps Assist Migrating Salmon on the Columbia River, Fluent News, Newsletter Volume 10, 
Issue 2, Winter 2001 
 
CFD as a Mixing Applications Tool, Scientific Impeller, 1998 
 
CFD as a Mixing Applications Tool, Fluent User Group Meeting Gothenburg, Sweden 1998 
 
Fish Attraction System for Wanapum Dam, Scientific Impeller, 1996 
 
Introduction to Computer Graphics for Engineers, University of New Brunswick 1985 
 
 

PROFESSIONAL AFFILIATIONS 
 

American Society of Mechanical Engineers 
 
Water Environment Federation 
 
International Water Association 
 
New England Water Environment Association 

49



Similar to past projects, PACE will present potential improvement options for the City’s review and consideration.  PACE is requesting support from the City’s staff to 

provide feedback on PACE’s recommended improvement options to implement for this project.  Additionally support from the City-paid interns to assist with obtaining 

records drawings and field dimensions can be utilized if available

C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

PROJECT ORGANIZATION AND STAFFING  //  27

SUPPORT REQUIRED
                   FROM CITY STAFF

50



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202 51

RELATED 
EXPERIENCE 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

RELATED EXPERIENCE  //  28

Mountain House Water Reclamation Facility Expansion    Tracy, CA

The Mountain House Community Services District 
Wastewater Reclamation Facility Phase III Expansion 
expanded the capacity of the existing facility to 5.4 
MGD of average flow, with a peak hour wet weather 
flow of 16.7 MGD.  The facility utilizes a combination 
of multi-stage screening and grit removal, with a 
membrane bioreactor to produce tertiary Title 22 
compliance recycled water.  

The expansion includes a new headworks consisting 
of two cast-in-place concrete flow channels to house 
6 mm and 2 mm center flow band screens and 
grit vortex chambers installed in between the two 
screening systems. The new headworks was sized 
to service the peak hour wet weather flow rate of 
the expanded service area (16.7 MGD) which was 
determined based on the existing historical sewer 
and wet weather flow data of the collection area.  

The grit removal system consists of a continuously 
operated vortex style chamber consisting of a larger 
diameter upper separation chamber and lower 
collections sump. The dimensions and operating 
water depths of the chambers were determined 
based on the design flow rate and CFD modeling 
conducted by the manufacturer.  Consistent 
performance of the grit chamber throughout the 

wide flow ranges of the plans will be maintained 
by the motor driven impeller that continuously 
rotates within the upper separation chamber. The 
collected grit is pumped out of the lower collections 
sump through an airlift pump to the grit screw 
classifier system consisting of an above ground screw 
conveyor, washer, and hydrocyclone.    

Relevant Features

Client Info
IHP Capital Partners
Nader Shareghi
230 S Sterling Dr, Ste 100, Mountain House, CA 95391
(209) 831-5607 | nshareghi@sjgov.org

Project Dates
2018-2023

Team Members
James Matthews, PE QA/QC and Instrumentation 
Controls Programming Principal
Robert Murphy, PE Project Manager
Thomas Mihara, PE Design Engineer
Thomas Gutierrez Sr. CAD Designer
Kyle Smith, EIT Design Engineer

Upgrade of existing facility
Headworks consisting of two cast-in-place 
concrete flow channels to house 6 mm and 
2 mm center flow band screens and grit 
vortex chambers installed in between the 
two screening systems
Continuously operated grit vortex style 
chamber consisting of a larger diameter 
upper separation chamber and lower 
collections sump
Operational during construction – 
developed sequence of construction
Instrumentation and controls 
programming
Provided services during bid and 
construction

52

RELATED EXPERIENCE 



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

RELATED EXPERIENCE  //  29

Tuolumne Utilities District Sonora Regional Wastewater Treatment Plant Upgrades    Sonora, CA

PACE performed a facility assessment and upgrade 
design for the 2.6 MGD Average Daily Flows (ADF) 
Sonora Regional Wastewater Treatment Plant 
(SRWWTP) to address the facility’s declining effluent 
performance. The existing SRWWTP features a 
conventional trickling filter secondary process 
that utilizes two trickling filters, followed by two 
secondary clarifiers, three aerated polishing ponds, 
and a chlorine disinfection system. To improve 
the facility’s functionally and performance, PACE 
performed design upgrades to increase the capacity 
to 5.0 MGD of Max Day Flows (MDF) and 10.0 MGD 
Peak Hour Flows (PHF) treated by a new headworks, 
primary screening and grit removal, new dual-train 
extended aeration activated sludge (EAAS) basins, 
new secondary clarifiers, new chlorine disinfection 
system, new effluent disk cloth filters and a new 
sludge dewatering facility. 

The new headworks consists of two cast-in-place 
concrete flow channels to house 6 mm multi-rake 
bar screens and grit vortex chambers. The new 
headworks was sized to service the peak hour flow 
rate of 10 MGD and was selected through a pre-
selected performance-based specification process.  

The grit removal system consists of a continuously 
operated vortex style chamber, consisting of a larger 
diameter upper separation chamber and lower 
collections sump. The dimensions and operating 
water depths of the chambers were determined 
based on the design flow rate and CFD modeling 
conducted by the manufacturer. Consistent 
performance of the grit chamber throughout the 
wide flow ranges of the plans will be maintained by 
the motor driven impeller that continuously rotates 
within the upper separation chamber. The collected 
grit is pumped out of the lower collections sump 
through an airlift pump to the grit screw classifier 
system consisting of an above-ground screw 
conveyor, washer, and hydrocyclone.    

Relevant Features

Client Info 
Tuolumne Utilities District  
Erik Johnson - District Engineer
18885 Nugget Blvd., Sonora, CA 95391
(209) 532-5536 | ejohnson@tudwater.com

Project Dates
2019-Ongoing

Team Members
James Matthews, PE Principal
Robert Murphy, PE Project Manager

Upgrade of existing facility
New headworks consisting of two 
cast-in-place concrete flow channels to 
house 6 mm multi-rake bar screens and 
grit vortex chambers
Continuously operated grit vortex style 
chamber, consisting of a larger diameter 
upper separation chamber and lower 
collections sump
CFD modeling to determine 
chamber sizing
Operational during construction – 
developed sequence of construction
Instrumentation and controls 
programming
Provided services during bid and 
construction

53



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

RELATED EXPERIENCE  //  30

City of Lathrop Advanced Water Treatment and Recycling Facility Expansion    Lathrop, CA

PACE provided project development, studies, design, 
and bid and construction administration services 
for two phases of expansion of the City of Lathrop 
Consolidated Treatment Facility (CTF), an MBR 
wastewater treatment facility that treats residential 
and commercial/industrial sewage flows. Prior to the 
first expansion, the facility’s capacity was 1.0 MGD. 
The Phase 2 expansion took the capacity to 2.5 MGD, 
and the Phase 3 capacity currently under design 
will bring the facility to 4.0 MGD, with several major 
provisions designed as part of Phase 3 to support the 
ultimate buildout capacity of 6.0 MGD.

The headworks that was installed during the Phase 
2 expansion consists of a custom 316 stainless steel 
platform structure housing two parallel flow trains. 
Each train is equipped with a 6mm fine rotary drum 
screen and a 2 mm ultra-fine rotary drum screen 
separated by a vortex grit removal system followed 
by a grit classifier with cyclone separator. Each 
headworks train was sized for an average day flow of 
2.5 MGD (4.0 MGD peak hour). 

The vortex grit removal system between the fine and 
ultra-fine screens consists of a grit chamber with and 
upper diameter of 8 feet. A sloping floor narrows the 
chamber down to 3 feet to the below grit collection 
sump. A slow rotating X impeller aids in the 
separation of the higher density grit particles from 
the lower density organics and the main wastewater 
stream. The collected grit is pumped from the lower 
sump by a self-priming centrifugal pump to the grit 
classifier and cyclone separator. The grit collector 
systems are also equipped with common odor 
control unit.

Relevant Features

Client Info 
City of Lathrop
Ken Reed - City Project Manager
390 Towne Centre Drive, Lathrop, CA 95330
(209) 992-7363 | kreed@ci.lathrop.ca.us

Project Dates
2015-Present

Team Members
James Matthews, PE Principal – QA/QC and 
Instrumentation Controls
Robert Murphy, PE Sr. Project Engineer
Thomas Mihara, EIT Project Engineer (services 
during construction)
Thomas Gutierrez Sr. CAD Designer

Upgrade of existing facility
New headworks consisting of 6mm fine 
drum screen and grit removal through an 
aerated grit chamber and conveyor
Aerated grit chamber installed directly 
after the drum screen
Operational during construction –
developed sequence of construction
Instrumentation and controls 
programming
Provided services during bid and 
construction

54



C168  //  CITY OF SAN CLEMENTE HEADWORKS GRIT CYCLONE REPLACEMENT PROJECT  |  PROJECT NO.13202

RELATED EXPERIENCE  //  31

Winslow Wastewater Treatment Plant Evaluation and Upgrade  Winslow, AZ

Upgrade of existing facility
New headworks consisting of 6.8 MGD 
rated, 6mm drum screen with an attached 
aerated grit chamber and conveyor
Aerated grit chamber installed directly 
after the drum screen
Develop construction sequencing 
Provided services during bid and 
construction
Operational during construction –
developed sequence of construction

Relevant Features

PACE was hired by the City of Winslow to perform 